MA = = GasE Sy BRRN

161019130764

Test Report

Report No.: [2020] WSZ FHL NO.8622

Product Name Nano technology reusable mask

Applicant Henan Ybuyoo Technology Co., Ltd.

Manufacturer Henan Ybuvyoo Technoloey Co.. Lid.

Test Type Entrusted inspection

A7

Jiangsu Guoji nTest Teé‘hn logy Co., Ltd.

3/F., Unit D, Xingye Bualdlr}g Talhu Int |onal Tech ark, Wuxi, Jlangsu China
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Report No.: [2020] WSZ FHL NO.8622

Test Report

) Model name AlBRS
MNano lechnology reusable _
Product name :
mask Brand YBUYOO
Laboratory/ Hangsu Guojian Testing Technology Co., Ltd./ '
Add. 3/F., Unit I, Xingye Building, Taihu International Tech-Park, Wuxi, Jiangsu, China
Applicant/ Henan Ybuyoo Technology Co., Lid/No.79, East Section of Huaxing Avenue, Xihua
AddTel County, Zhoukou City, Henan Province, China/l 3612345568
Manufacturer/ Henan Ybuyoo Technology Co., Ltd./No.79, East Section of Huaxing Avenue, Xihua
AddiTel County, Zhoukou City, Henan Province, China/13612345568
Sample classification FFP2R D Sample number GWE622-2020
7 Date of receipt of
Sample quantity 120 pes © P 13/11/2020
sample 7
: ; Ariicle/Batch/Style
Test type Entrusted inspection B 5 e —
number
Date (s) of performance i .
13/11/2020-~-01/12/2020 Testing location Same as the Laboratory
of tests
Meeting the requirements of o
Sample stale Sample description Refer to page 3

testing

- EN 149:2001+A1:2009 Respiratory protective devices - Filtering half masks to protect
T'est standard(s) . 3 \ . .
against particles - Requirements, testing, marking

Material, practical performance, finish of parts, compatibility with skin, flammability,

Test it carbon dioxide content of the inhalation air, head harness, feld of vision, penetration of
st items

filter material, breathing resistance, total inward leakage, clogging—Breathing

resistance & Penetration of filter material, demountable parts, cleaning and disinfecting

The samples upon testing comply with FFP2 R D classificatioprefiitements
"o ".I'%.."*' O 1 '.'::1

Test conclusion the standard EN 149:2001+A1:2009. The details of test re elon Phges 31
]

‘-lga*ieﬂ P g‘é J..
Date of'is ;: 03 /fé ;?;D}P )

N K THE
Our company has not verified the nanotechnology mentionéd-in the name o

N samples.
ote )
The test results presented in this report relate only to the submitted sample as received.

suHcgun_ﬁ Eléﬁ WanHeng 5 @ Yang Ying ;ﬂﬁ
Approver (name, signature) Reviewer (name, signature) Chief Tester (name, signature)
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Report No.: [2020] WSZ FHIL NO.8622

Sample description; Gray

Test item particulars:
Typeof use it | 0 TE-useable particle filtering half mask
| single shift only particle filtering half mask

Classes 0f deVICEs. ..o i cossissssssismsssnmssemesseee 111 FFR1 %[ FFP2 FFP3

Exhalation valve(s).......caf ol B ianant [ Yee™ [X] Neo
IR At 0N VBINELE). i s srnsrsr Wibe s oo s v s msssis s viind ik AYes [X No
Designed to protect against both solid &liquid aerosels. : ©7 Yes | No

Possible test case verdicts:

- Test case does not be required to the test object............ :NRq (Not required
- Test case does not apply to the lest object...conienee.s : N/A (Not Applicable)
- Test object does meet the requirement.......occeiieneieneees § P (Pass)

- Test object does not meet the requirement.........oeeeeee. : F (Fail)

General remarks:

The test results presented in this report relate only to the submitted sample as received.
This report shall not be reproduced, except in full, without the written approval of the issuing Laboratory can provide
assurance that parts of a report are not taken out of context.

Determination of the test results includes consideration of measurement uncertainty from the test equipment and|
methods.

Throughout this reporta | comma/ [¥] point is used as the decimal separator.

Envirenmental condition of the testing in this report:

1) Unless otherwise specified, the ambient temperature for testing shall be 25 °C;

2) T.C. Temperature conditioned:

a) for 24 h to a dry atmosphere of 70 °C; b) for 24 h to a temperature of -30 °C;

and return to room temperature 25 °C for 4 h between exposures and prior Lo subsequent festing.

Method of cleaning and disinfecting: Place a mask in a wash basin, hold for 30s with gentle action by hand at

minimum washing temperature of 30°C and flat dry in the sun, cleaning cycles: 20 Times
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Report No.: [2020] WSZ FHL NO.8622

f(%::x} Test item Unit Technical requirements Test  result ’5:1:;!::;1“
1 vidhial Marking/ Marking and the information :
: - | — | supplied by the manufacturer, The clause were not required NRg
(7.3) | inspection it on requirements refer to C1.9 and C1.10
Particle filtering hal{ masks shall
5 Visual be offered for sale packaged in
Packaging ; .| = | such a way that they are protected The clause were not required NRg
(74) o against mechanical damage and
contamination before use.
Materials used shall be suitable to
withstand handling and wear over . .
: : ; Maiterials were suitable
— | the period for which the particle | | .
; ! . withstand handling and wear.
filtering half mask is designed to
be used.
Sample 1: neither facepiece nor
After undergoing S.W., none of the | straps have mechanical failure
| particle filtering half masks shall Sample 2: neither facepiece nor
3 _ Vizual have suffered mechanical failure of | straps have mechanical failure
(7.5) Maperial inspection the facepiece or straps. Sample 3: neither facepiece nor doy
straps have mechanical failure
After undergoing S.W. and T.C., Sample 4: no collapse
— | none of the particle filtering half Sample 5: no collapse
masks shall not collapse. Sample 6: no collapse
Any material from the filter media
| released by the air flow through the | Not constitute a hazard
filter shall not constitute a hazard or nuisance for the wearer
or nuisance for the wearer.
Sample 1: has the feeling of
Head comfortable wearing
harness — | Head harness should be comfort.
samlort Sample 2: has the feeling of
comfortable wearing
ity Sample |: All fastenings are firm
4 Practical : g : . .
27y | per o Rnance of : — | Fastenings are safe and reliable Pass
e fastenings Sample 2: All fastenings are firm
Sample |: Having a wider visual
Field of _ Y field
vision — | Field of vision is acceptable

Sample 2: Having a wider visual
field
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Report No.: [2020] W5Z FHL NO.8622

S.No. Single item
T Unit Technical requirements Test  result
(N0 Test O o decision
) Parts of the device likely to come
5 s . Visual : ; . Parts of the device have no
Finish of parts T mto contact with the wearer shall h q db Pass
; edges and burrs
(7.8) R have no sharp edges or burrs. EESRE &
ARMN 0.8%]| 0.8%| 0.7%
Sodium - 4 H o g
chloride — =6% SW. 0.8%)] 0.8%| 0.8%] Pass
M3 0% 1.1%] 0.9%)
go+cpa - RS
ARD 1.9%) 1.8%| 1.9%
Leakage—
6 Penetration of| Paratfin oil =6% sSw.h 1.9%| 1.9%| 1.8% Pass
(79.2) | filter material
M.5+
5.1%)| 5.0%| 5.2%
T.CAHC.DY
' average penetration over a time of 30s, beginning 3 min after the start of the test reported
' max. penetration during exposure test reporied;
Mote:
The penetration of the filter of the particle filtering half mask shall meet the requirements below:
Maximum penetration of sodium chloride agrosol test 95 Limin max. FFP1: 20%, FFP2: 6%, FFP3: 1%
Maximum penetration of paraffin oil aerosol test 95 L/min max. FFP1: 20%, FFP2: 6%, FFP3: 1%
5 pes all don't
, | g, [SEEEEN
Materials that may come into cause irritation
; contact with the wearer’s skin shall
Compatibility with skin = | not be known to be likely to cause Pass
(7.10) irritation or any other adverse effect
to hiealth: T.C. 5 pes all don't cause

irritation
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Report No.: [2020] WSZ FHL NO.8622

E;NNi} Test itemn Unit Technical requirements Test  result 5?&;::“
The Sample is
burning.
Burning time:0.5s
AR, :
The Sample is
When tested. the particle filtering burning.
R . . half mask shall not burn or not to Buming time;:(}.4s
Flammability =3 ) - Pass
(7.11) continue to burn for more than 55 The Sample is
after removal from the flame. burning.
i Buming time:0.4s
s The Sample is
burning,
Burning time:0.4s
The carbon dioxide content of the Sample 1 0.6312%
inhalation air (dead space) shall
9 Carbon dioxide contentof | | not exceed an average of 1.0 % Sample 2 S Pass
(7.12) the inhalation air {(by volume). Sample 3 0.6318%
Remark: 3 half masks (S1, 52 and
S3) A-R. tested. average 0.63%
The head hamess shall be All of 5 pieces
designed so  that the particle particle filtering
filtering half mask can be donned AR. half mask meet (i
and removed easily. requirements
The head harness shall be
10 Head hafnsss | adjustable or self-adjusting and Pica
(7.13) shall be sufficiently robust to hold All of 5 picces
the particle filtering half mask . phrticle filtering
firmly in positien T half mask meet the
and be capable of requirements
maintaining total inward leakage
requirements for the device.
v Field of vision = ::tt;::ezf::i:?:r:::::pmb]e ' Fhe v Shiaics bath S Pass
(7.14) wider visual field

performance tests,
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Report No.: [2020] WSZ FHL NO.8622

S.No. Single item
Test i Unit Technical requirements Test res 4
(CINa) lest  item n echnical requirements Test  result ¥ Snleion
A particle filtering hall mask may
have one or more exhalation N halati Ive(s)
— o exhalation valve(s
valve(s), which shall function
correctly in all orientations,
It an exhalation valve is provided it
Visual ] £ 3
. : shall be protected against or be
inspechion resistant to dit and mechanical
damage, and may be shrouded or 3
_ , Mo exhalation valve(s)
may include any other device that
. may be necessary for the particle
12 | Exhalation : .
filtering half mask to comply with N/A
(7.15)] wvalve(s)
79:
Exhalation valve(s), if fitted, shall
Flow continue to operate correctly after a No exhalat |
e = , ] o exhalation valve(s
conditioning continuous exhalation flow of 300 0B VaIYaN
I'min over a period of 30 s.
Strength of When the exhalation valve housing
attachment of iz attached to the faceblank, it shall .
: : T : ' ; Mo exhalation valve(s)
exhalation withstand axially a tensile force of
valve housing 10 N applied for 10 s,
Cloggini— f}pli.nna] for single shift use | <] Tests results refer to Table
13 : : devices, mandatory for re-usable | C&D, or
Breathing resistance & | - , ; , Pass
(7.17) . . devices. | Tests not requested for single
Penetration of fiker material :
Tested by CI. 7.17.1£2/3. shift use face mask
A All demountable parts (if fitted) i -
. emountable parts are
Demountable parts — | shall be readily connected and : 2 Pass
(7.18) readily connected and secured.

secured, where possible by hand.
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Table A- Leakage—Total Inward Leakage

Report No.: [2020] WSZ FHL NO.8622

5 No Test . Technical Single item
) Umt ) Test  result s
(UL Ne) item requirements'’ decision
) : El E2 E3 E4 E5 TIL
Exercises "
(%) (%) %) (9% ) (%) %)
2.4 4.1 8.3 9.6 35 5.6
At least 46 out of the 50
individual exercise 4.6 6.9 7.3 8.5 5.2 6.5
resuliSispallbe not AR $34 | 27 | 2% | 53 |96 | 28
Leaka greater than 11%;
e =
B And in addition, at least 5.0 6.5 7.8 9.1 3.2 6.7
15 Total — |g fthe 10
@9y | inward Soutotihe 35 | 48| 6aNP 73 | 43 | 52 | Pass
leakase individual wearer
: arithmetic means for the 5.1 5.7 6.8 8.3 3.6 6.3
total inward leakage 4.1 4.8 6.0 7.7 43 54
shall be not greater than
894, T.C. 3.6 52 6.8 7.9 4.1 5.5
4.0 4.9 a1 6.8 4.3 2.2
3.6 5.1 58 6.7 42 =N |
MNote 1:

al least 46 out of the 50 individual exercise results (i.e. 10 subjects x 5 exercises) for total inward leakage shall be not greater than

25 % for FFP1

11 % for FFP2 5 % for FFP3

in addition, at least 8 out of the 10 individual wearer arithmetic means for the total inward leakage shall be not greater than

22 % for FIP1

8 % for FFP2

2 % lor FFP3.

Table A-1- Test subjects—Facial dimension

Test Subject No. Length of face (mm) Width of face (mm) Depth of face (mm) Width of mouth (mm)
1 120 130 109 59
2 122 140 115 65
3 119 160 139 55
4 112 122 119 63
5 110 130 118 6
(§] 115 119 1o 59
7 112 123 113 55
8 103 130 100 50
9 118 139 130 63
10 120 135 125 50
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Table B- Breathing Resistance

Report No.: [2020] WSZ FHL NO.8622

Test  result
SNa _ Technical Facing | Facing | Facing Lyingon | Lying on|Single item
(CLNa) Test. “ttam VO | el | Exercibes | ety | veaiatly| Nortially. | thesi the right | decision
ahead | upwards | downwards|  side side
0.4 0.4 0.4 0.3 0.4
AR. 04 0.3 0.4 04 0.4
0.4 0.4 0.4 0.4 0.3
. 04 | 03 | o4 04 | 04
I;;TT::: <0.7 S.W. 04 | 04 0.5 04 | 04 | Pass
0.4 0.4 0.4 0.4 0.4
0.4 0.4 0.5 0.4 0.4
TiC: 0.4 0.4 0.4 04 0.4
0.4 0.4 0.4 0.4 0.5
1.2 1.2 1.3 12 1.2
AR. 1.3 1.2 1.3 1.3 1.3
1.4 1.3 1.4 1.3 1.3
16 Breathing | Inhalation ‘ s ke s i i
(.16 | resistance | 95 Lintin mbar =24 S.W, 1.3 i3 1.4 1.3 1.3 Pass
1.3 1.2 153 1.3 1.3
1.3 2 1.3 1.3 1.3
TLC. 1.3 1.3 1.4 1.3 1.3
1.3 1.2 1.3 1.3 1.3
2.6 2.5 2.6 2.5 2.5
AR, 24 2.5 2.5 24 2.4
24 24 24 24 2.4
s 24 | 23 | 24 24 | 24
T;Ea:j;‘: <30 S.W., 24 | :2a 24 24 24 | Pass
24 25 25 24 2.5
2.5 24 2.5 2.5 2.5
TC. 25 25 25 24 24
24 24 2.5 24 24

Mote 1: Limitation may need be changed according to classification, refer to Table 2 — Breathing resistance of EN 149:2001
+A1:2009 for the Technical requirements.
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Table C- Clogging Test—Breathing resistance

Report No.: |2020] WSZ FHL NO.8622

The exhalation resistance shall not exceed 3 mbar at 160 Vmin continuous flow,

Test. result
- Technical e o ol o = hacii
e |} T B TH . i 1 =1
. A - Unit n:quin:menu;'”’ S@CIng acing acing NIng on Ying on mngie 1tem
{CLNo) iy Exercises| directly | vertically | vertically theleft | (heright | decision
ahead upwards | downwards side side
AR, 3.8 39 i8 3.8 18
SR 1Y <4 39 | 38 19 39 | 3s
; mbar . . : : :
Clogging | 95 1/min b TC. £
17 Lest— 3B 39 38 3B 18
(7.17) |Breathing AR, 2.9 2.8 29 2.9 2.8
resistance | Exhalation
_ mbar =4 2.8 2.8 2.8 29 2.8 Pass
95 L/min IC.
2.8 2.9 2.8 28 2.8
MNote 1: Valved particle filtering half masks
After clogging the inhalation resistances shall not exceed FFP1: 4 mbar  FFP2: S mbar _ FFP3: 7 mbar at 95 /min continuous flow:

Mote 2: Valveless particle filtering hallf masks

Afier clogging the inhalation and exhalation resistances shall not exceed FFP1: 3 mbar, FFP2: 4 mbar FFP3: 5 mbar at 95 Umin
{continuous flow.

Table D- Clogging Test—Penetration of filter material

S No . : Technical Single item
(CLMNa) Test item it requirements o, Ty decision
AR. 0.9%
Sodium chloride = =6% Al 1.0% Pass
(8 Clogging test- T 0.8%
e Fenetr::;i::" filter AR. 4.9,
Paraffin oil = =6% 5.0% Pass
T.LC.
4.7%
Note: Maximum penctration of test aerosol test 95 Umin max. FFP1: 20%, FFP2: 6%, FFP3: 1%
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Table E- Cleaning and disinfecting

Report No.: [2020] WSZ FHL NO.8622

S.No i Technical = i Single item
G i est  resu
(CLNo) Test Sigem requirements decision
5 pes all have the feeling
pesa E
: - Head harness comfort
Particle filtering I of comfortable wearing
: half mask designed
Practical
to be re-usable, the : } i :
performance ) Security of fastenings 5 pes all are firm
materials used
(8.:4) shall withstand the :
Cleaning cleaning and Field of vision 5 pes all Have a wider
19 — | disinfecti visual field :
(7.6) and isinfecting agenis Pass
disinfecting and procedures to _— El E2 E3 E4 E3 riL
Yol be specified by the Ced | Owd | (%2 ) (%) | (%)
Lt
- ﬂd manufacturer. 46 | 59 | 73 | 89 | 51 | 64
1INWar
i Testing shall be 2.0 ed.] 83 | 90 | 6l 7.2
L Sf doneinaccordance [ CD. [ 43 | 57 | 68 | 86 | 51 | 6.1
with 8.4 and 8.5. 34 | 48 | 60 | 8.0 | 3.5 5.1
26 | 5.1 49 | 6.1 |42 | 46
Abbreviations ;
AR, As received M.S8. Mechanical strength 5.W. Simulated wearing treatment
T.C. Temperature conditioned F.C. Flow conditioned C.D. Cleaning and Disinfecting
Annex A- Estimates of the uncertainty of measurement
Test item Uncertainty
Total inward leakage 2.98%
Penetration of filter material 1.00%
Flammability 1.00%
Carbon dioxide content of the inhalation air 0.93%
Breathing resistance 1.90%
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Report No.: [2020] WSZ FHL NO.8622

Annex B- Sample Photo

The end
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